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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 7 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.DEC.2019 13.07:51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.92 4.88 9.71 9.71 1451 | 14.15 | 19.02 | 18.94
Middle CH - - - - 4.90 4.91 9.87 9.81 14.39 | 14.36 | 18.98 | 18.86
Highest CH - - - - 4.88 4.98 9.81 9.71 14.21 | 14.48 | 19.22 | 19.02
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.86 - 9.73 - 14.75 - 19.14 -
Middle CH - - - - 4.75 - 9.77 - 14.51 - 18.94 -
Highest CH - - - - 4.93 - 9.75 - 14.30 - 19.34 -
TEL : 886-3-327-3456 Page Number : A7-5 of 41
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somoncas. FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz

o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.503369 GHz 10.98 dam nd8 down 4.915 MHz ML 250288 GHz 10.07 dam nd8 down 4.875 MRz
T 1 2,500052 GHz -15.26 dm nd8 26.00 dB TL L 2,500042 GHz -16.11 dbm n 26,00 d8
T2 1 2,504968 GHz -15.32 dam Q factor 509.3 T2 1 2.504918 GHz -15.61 dam Q factor 513.4
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.08 dBm) ™M1[1] 10.65 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,537138 GHz 11.08 dBm nd@ down 4.895 MHz M1 2.533102 GHz 10.65 dBm nd@ down 4,905 MHZ
T 1 2,532522 GHz -14,70 dam nd8 26.00 dB TL L 2,532542 GHz -15.48 dm nd8 26,00 d8
T2 1 2,537418 GHz -15.09 dém Q factor 51B.3 T2 1 2.537448 GHz -15.26 dam Q factor 516.4
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Cate: 28 DEC 2018 10:27.40

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum - pectrum o
Ref Level 30.00 GBm  Offset 1190 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,568429 GHz 11.51 dBm ndB down 4.675 MHz ML 2.56756 GHz 11.00 dBm ndB down 4,575 MHz
T1 1 2. 565052 GHz -14.11 d8m nds 26.00 d8 T1 1 2.565042 GHz -14.84 ddm nds 26.00 da
T2 1 2,569923 GHz -14.79 dém Q factor 526.6 T2 1 2.570017 GHz -15.20 dém Q factor 516.2
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Date: 26.DEC 2019 10.48:07

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 12.46 dBm) ™M1[1] 11.73 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502243 GHz 12,46 dam nd8 down 9.71 MHz ML 2.507637 GHz 11.73 dam nd8 down 9.71 Wz
T 1 2,500185 GHz -13.34 dam nd8 26.00 dB TL L 2,500125 GHz -14,03 dam n 26,00 d8
T2 1 2,509895 GHz -13.75 dém Q factor 257.7 T2 1 2.509835 GHz -14.82 ddm Q factor 258.2
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Cate: 28 DEC 2019 104818

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 26.DEC 2019 10.56:19

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 31 dBm)| ™M1[1] 12.20 dBm)
2.5380970 GHz 2.5311840 GHZ]
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.538097 GHz 13.31 dam nd8 down 9,87 MHz ML 2.531184 GHz 12,20 dam nd8 down 9.81 WHz
T 1 2,530105 GHz -12.88 dbm nd8 26.00 dB TL L 2,530085 GHz -14.18 dbm nd8 26,00 d8
T2 1 2,539975 GHz -13.04 dBm Q factor 257.1 T2 1 2.539895 GHz -13.96 dBm Q factor 258.0
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Date: 28 DEC 2019 10:56:31

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 26.DEC.2019 10.59.06

J

Spectrum - pectrum o
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .14 dBm mili] 11.92 dBm|
2.5675570 GHZ| 2.5659190 GHz
e ndBM 26.00 dB & ndB 26.00 dB
1
A e Rw 9.810000000 MHZ, . By ©9.710000000 MHz
wod T v G 261.7 n I,v' - G 264.2
o di 0 1 3
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-40d
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-60 df -60 di
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.567557 GHz 13.14 dBm ndB down 9.61 MHz ML 2.565619 GHz 11.92 dém ndB down 9,71 MHz
TL 1 2.560125 GHz -12.92 dém ndé 26.00 dB TL 1 2.560185 GHz -14.25 dém ndé 26.00 da
T2 1 2,565935 GHz -13.01 dém  factor 2517 T2 1 2.569895 GHz -14.31 dém  factor 264.2
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TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-7 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

L I ]

Date: 26.DEC 2019 11:23.03

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.97 dBm) ™M1[1 11.75 dBm)
2.5081290 GHz 2.5039040 GHZ]
20 20
" nd 26.00 dB nd 26.00 dB
104 ¥ By 14.505000000 MHz| 10 4 E:/F 14.146000000 MHz
A e MU k 172.9) el f 177.0
f
o4 ! 0d
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-40 ds
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,508129 GHz 10.97 dBm nd@ down 14.505 MHz M1 2.503904 GHz 11.75 dBm nd@ down 14,146 MHZ
T 1 2,500307 GHz 14,94 dBm nd8 26.00 dB TL L 2500427 GHz -15.50 dBm n 26,00 d8
T2 1 2,514813 GHz -15.23 dém Q factor 172.9 T2 1 2.514573 GHz -13.05 dém Q factor 177.0
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Date: 28 DEC 2018 112315
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.02 dBm)| ™M1[1] 11.59 dBm)
2.5929320 GHz 2.5393160 GHZ]
20 20
1 nd 26.00 dB ndB 1y 26.00 dB
104 X - B, 14.386000000 MHz| 10 4 By x 14.356000000 MHz
P T e 1764 P i i laabinAn 176.9
i || A
o 7 : 0 1
-10 df t -10 F
/ | Y
20 d 20 d -
\ {
a0 i 30 r*' T
= e ™\ e, | NPT, NN
P e Rl Gk N VS T Vs
1] —] -40 ds
50 df 50 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,532932 GHz 12.02 dBm nd@ down 14.386 MH2 M1 2.539316 GHz 11.59 dBm nd@ down 14,356 MHZ
T 1 2,527777 GHz -13.69 dm nd8 26.00 dB TL L 2,527807 GHz -14.61 dam nd8 26,00 d8
T2 1 2,542163 GHz -13.41 dBm Q factor 176.1 T2 1 2.542163 GHz -14.07 d8m Q factor 176.9
L U J wa L JU J
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Date: 28 DEC 2019 11.31.28

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum - pectrum o
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.59 dBm| mili]
2.5680740 GHZ| 2.8
e ndB M1 26.00 dB & ndB 26.00 dB
04 A a% P4 14.206000000 MHz 104 By A ) 14.476000000 MHz
IF"' S SV ATINY WEile )y - P 180.4] I A MATTA Tl Vgi\: Lo\l 177.3
/ |
0 di + 0 1
f {
BUE! -10d
e }l
20 df / y 20 df
/ \ ‘f
30
b G T
~ A : VI TR
-40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,568074 GHz 12.53 dBm ndB down 14.206 MHz ML 2.566456 GHz 11.33 dém ndB down 14.476 MHz
TL 1 2555427 GHz -13.67 dém ndé 26.00 d8 T1 1 2.555277 GHz -14.25 dBm nds 26.00 da
T2 1 2,569633 GHz -13.36 dém Q factor 160.5 T2 1 2.560753 GHz -14.50 dém Q factor 177.3
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.60 dBm) ™M1[1] 10.54 dBm)
2.5058840 GHz 2.5102000 GHz]
= nd 26.00 dB @ il nd 26.00 dB
104 B 19.021000000 MHz| 10 4 Bwe 18.941000000 MHz
LTl VTl e ST 181.7 f e T A ot 132.5
od ! 0 d |
| T
-10 d 7 - -10 de |
¥ ¥ i
20 / | 20 \
21 2 f
= / l\‘“ 30 4 \‘
- T - - 7 o) o
R e s o] Ny ey r =i e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,505884 GHz 10.60 dBm nd@ down 19.021 MHz M1 2.5102 GHz 10.54 dBm nd@ down 18,941 MHZ
T 1 2,50037 GHz ~15.44 dBm nd8 26.00 dB TL L 2,500529 GHz -15.26 dBm n 26,00 d8
T2 1 2,519391 GHz -15.53 dam Q factor 1321.7 T2 1 2.519471 GHz -16.03 dam Q factor 132.5
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Date: 26.DEC 2019 11:51:55
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Date: 28 DEC 2018 115207

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Date: 26.DEC 2019 1200.08

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.66 dBm) ™M1[1] 1048 dBm)
2.5296850 GHZ| 2.5348800 GHz
20 20
1 ndB 26.00 dB ndB 26.00 dB
104 X B 18.981000000 MHz| 10 4 B 18.861000000 MHz
P( PN A T 133.3 fu‘ e 134.4
od ! od f
-10 + -10 d 1
¥ Y y
[ 4
20 d ) 20 d f
a0 f
B Y] AN A
[y ] ‘J"‘“J‘/w\ . AN =
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,529685 GHz 11.66 dBm nd@ down 18.981 MH2 M1 2.53488 GHz 10.48 dBm nd@ down 18,861 MHZ
TL 1 2,525569 GHz -14,33 dbm nd8 26.00 dB TL L 2.525569 GHz -15.57 dbm nd8 26.00 dB
T2 1 2,54455 GHz -13.98 dém Q factor 133.3 T2 1 2.544431 GHz -15.89 dam Q factor 134.4
L U J wa L JU J

Date: 28 DEC 2018 120020

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Date: 26.0EC.2019 120255

Spectrum - pectrum o
Ref Level 30.00 cBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .90 dBm| mili] 9.4+ dBm)
2.5539660 GHZ| 2.5579620 GHz
e - ndB 26.00 dB & ndB 26.00 dB
04 T Bu 19.221000000 MHz 104 Bu 10.021000000 MHz
r-' EAVILN IRV ey /\O-l'a\st':rr.,uf"f"\ 132.9| J,f\- LA nn i fdbar, n 134.5
o : 0 d
-10 + -.IL_ -10 df i
¥ v ¥
20 d 20 di
[ !
) \ 30 ot
T W i TR eronnted [ TR ~ e on
- A s Wi,
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 2,553966 GHz 9.90 dBm ndB down 19.221 MHz ML 2.557662 GHz 9.44 dBm ndB down 19,021 MHz
T1 1 258025 GHz -16.41 dBm nds 26.00 d8 T1 1 2.55049 GHz -16.65 dam nds 26.00 da
T2 1 2563471 GHz -15.52 dém Q factor 132.9 T2 1 2.56951 GHz -15.29 dém Q factor 134.5
) - L )i ) -

Cate: 28, DEC 2019 1203.07

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.17 dBm) 12.25 dBm)
2.50226000 GHz 2.5043810 GHZ]
= nd 26.00 dB @ 26.00 dB
104 N B 4.855000000 MHz| 10 4 . 9.730000000 MHZ|
5l A e Y A 515.4 7 o ~ 257.4
0 di L t 0 d /
/ \
10 - Lo 10 di
¥ T Y
204 4 x 20 Y
| | i o
WA SOvL Lovay MR
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.50226 GHz 12.17 dam nd8 down 4.855 MHz ML 2.504381 GHz 12,25 dam nd8 down 9.73 WHz
T 1 2,500092 GHz -13.66 dm nd8 26.00 dB TL L 2.500145 GHz -13.65 dBm n 26.00 dB
T2 1 2,504948 GHz -13.69 dam Q factor 515.4 T2 1 2.509875 GHz -14.14 ddm Q factor 257.4

L I ]

Date: 26.DEC 2019 10.38:17

L U ]

Cate: 28 DEC 2018 11.07.08

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.67 dBm) ™M1[1] 13.91 dBm)
2.53476000 GHz 2.5329220 GHZ]
= ~ 26.00 dB @ F 26.00 dB
104 4.745000000 MHz| 10 4 A - ~ 9.770000000 MHZ|
,/'k [ rarad o™ R 534.2| / - 259.2
od 0 d
] i . 4
-0 + -10
/ \ /
20 d ~ 20 d - !
a0 4 ! | -30 - J‘ \
Dl eV Ea n ] AT
-40 -40 d
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53476 GHz 12.67 dam nd8 down 4.745 MRz ML 2.532922 GHz 13.31 dam nd8 down 9.77 Wz
T 1 2,532642 GHz -12.98 dbm nd8 26.00 dB TL L 2,530125 GHz -12.42 dbm nd8 26,00 d8
T2 1 2,537388 GHz -13.01 dém Q factor 534.2 T2 1 2.539895 GHz -12.27 dém Q factor 259.2

L I ]

Date: 26.DEC 2019 10.42.24

L U ]

Cate: 28 DEC 2019 11:11:14

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.87 dBm) ™M1[1] 12.50 dBm)
56581200 GHZ| 2.5656390 GHZ]
20 20
" nd 26.00 dB W 26.00 dB
104 ¥ B 4.925000000 MHz| 10 4 L 9.750000000 MHZ|
S TG rame T U e 521.0) [ A 263.1
o di 0di i
/ i
-10 df T -10 d
! 1
20 d : 20 d !
/ { |
[ 1 1
a0 -
7 . - v LA pra v
Y e [ e | Y — 7 ]
-40
50 df 50 d
60 d -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.565812 GHz 10.87 dam nd8 down 4.925 MHz ML 2.565639 GHz 12,50 dam nd8 down 9.75 WHz
T 1 2,565032 GHz -15.02 dbm nd8 26.00 dB TL L 2,560185 GHz -12.79 dm 26,00 d8
T2 1 2,569958 GHz -15.16 dBm Q factor 521.0 T2 1 2.569935 GHz -13.42 dBm 263.1
L U J wa L JU J L]

Date: 26.DEC 2019 10.43:47

Cate: 28 DEC 2018 11:18:43

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG901542-02B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

(=]

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 11.90 dB & RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1048 dBm) ™M1[1] 10.42 dBm)
2.5066010 GHz 2.5102400 GHz]
= nd 26.00 dB @ nd 26.00 dB
104 ¥ B 14.745000000 MHz| 10 4 r B 10.141000000 MHz
AT as s PR 170.0) a P vy \Jpwxj-umm\"-w\ 1311
o4 0d T |
/
-10 d - -10 de L l:
¥ ¥ \i
204 . 20d
/ " “'
/ A ]
0y S . 30 dom— :
R Tty QPR
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.506601 GHz 10.48 dam nd8 down 14.745 MHz ML 2,51024 GHz 10.42 dam nd8 down 19,141 MHz
T 1 2,500187 GHz -15.16 dm nd8 26.00 dB TL L 2,50037 GHz -15.82 dbm n 26,00 d8
T2 1 2,514933 GHz -15.94 dBm Q factor 170.0 T2 1 2.51951 GHz -15.11 dém Q factor 131.1

L I

Date: 26.DEC 2019 114205

J

L U

Date: 28 DEC 2018 121057

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.49 dBm) ™M1[1] 11.10 dBm)
2.5307440 GHz 2.5264890 GHZ]
= o nd 26.00 dB @ " nd 26.00 dB
104 " B 14.505000000 MHz| 10 4 X Bwe N 18.941000000 MHz
AT Fadba 174.5) /T TV ~enrodnte, SV \“I 133.4)
|
o4 0d + L
-10 | -10 df T+ J_
o ¥ 1‘
20 d f 20 di a §
/ / \
- e = -0 { b
bt e Y A A RSy Dy e RENAPY S
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,530744 GHz 10.49 dBm nd@ down 14.505 MHz M1 2.526489 GHz 11.10 dBm nd@ down 18,941 MHZ
T 1 2,527807 GHz -15.54 dam nd8 26.00 dB TL L 252549 GHz -14.73 dm nd8 26,00 d8
T2 1 2,542313 GHz -15.21 dém Q factor 174.5 T2 1 2.544431 GHz -14.98 dBm Q factor 133.4
L U J wa L JU J

Date: 26.DEC 2019 11.46:12

Date: 28 DEC 2018 121503

Highest Channel / 15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

Date: 26.0EC.2019 11.47.25

J

DCate: 25, DEC 2019 1216:27

J

Spectrum - pectrum o
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.21 dBm| mili] 9.63 dBm)
2.5607620 GHZ| 2.5602400 GHz
2 [ 26.00 dB & ndB 26.00 dB
04 14.206000000 MHz 104 i Bu 19.341000000 MHz
I LT Ly 179.1] f- MM -\--r'w,e«hrm»._v,—\_.\ 132.4)
0 / 0 : |
10 df -10 o £ \.‘
7 e
20 d 20 di (\
a0 / 30 'f \
o 7 e ; AP Sy Y 1
(NS SN k= . IR T A R
-40 40 df ~
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2560762 GHz 12.21 dém ndB down 14.256 MHz ML 2.56024 GHz 9.63 dém ndB down 19,341 MHz
T1 1 2 585397 GHz -13.61 dém nds 26.00 d8 T1 1 2.55025 GHz -15.96 dam nds 26.00 da
T2 1 2,569693 GHz -14.22 dém Q factor 175.1 T2 1 2.56959 GHz -15.72 dém Q factor 132.4
(] [ ] [

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A7-11 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.49 9.05 9.01 13.46 | 13.46 | 17.78 | 17.78
Middle CH - - - - 4.48 4.49 9.03 8.97 13.40 | 13.49 | 17.90 | 17.86
Highest CH - - - - 451 451 9.03 9.01 13.40 | 13.46 | 18.02 | 17.98
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 9.01 - 13.37 - 17.82 -
Middle CH - - - - 4.50 - 8.99 - 13.40 - 17.90 -
Highest CH - - - - 4.50 - 9.07 - 13.40 - 17.86 -
TEL : 886-3-327-3456 Page Number 1 A7-12 of 41

FAX : 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.60 dBm) ™M1[1] 11.54 dBm)
- 7900 GHz - 2.50298000 GHz
Pec Bre 4.485514486 MHz WL OccBw 4.485514486 MHZ
iod AT Y 0d TR T T IV v
s / va J .
/ i \
-10 de + -10 d
{ / 1
204 20 d {
/ / |
/ / by A
B ""\-_MNV P I prweT e W PYAve R P i
-40 df
50 d S0 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503379 GHz 10.60 dam ML 2,50298 GHz 11.54 dam
T 1 2,5002622 GHz 6.41 dBm Oce Bw 4,485514456 MHz TL L 2.5002622 GHz 5.88 dbm Oce Bw 4.485514486 MHz
T2 1 25047478 GHz 6.25 dam T2 1 2.5047478 GHz 6.19 dam
L U J L JU J L]
Date: 28 DEC 2019 10:18:51 Date: 28 DEC 2018 10:18:03

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.15 dBm) ™M1[1] 11.19 dBm)
0 2.53501000 GHz - F 7100 GHz
Occ B 4.475524476 MHz Occ B 4.485514486 MHz
10 d S w7 T ia 04 o e e \i
v ] o ]
/ ]} I\
-10 d -10 de - -
{ / 4
20d 1 20d f \‘
[ I
a0 E
T . : L e
A e ) el i
R, Al P Py n N ol
-4 d -40 d
50 d 50 d
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2538501 GHz 11.15 dam ML 2.533571 GHz 11.19 dBm
TL 1 2,5327622 GHz 6.5 dBm Oce Bw 4,475524476 MHz TL L 2.5327522 GHz 7.12 dm Oce Bw 4.485514486 MHz
T2 1 2,5372378 GHz 6.05 dam T2 1 2.5372378 GHz 6.08 dam
L U J wa L JU J L]
Date: 28 DEC 2019 10.27:06 Date: 28 DEC 2018 10:27:17

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum - pectrum o
Ref Level 30.00 GBm  Offset 1190 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 11.05 dBm|
20 2.56775000 GHz - 2.56786000 GH2
11 OccBw 4.505494505 MHz 5 OccBw 4.505494505 MHz
T X d Ty o
10 e e 1 = S
= v s v v 7 - TS AV
/ |
od 1 od t
/ | | \
10 df . 10 o L
/ \ i/ \
20d . l‘ 20 d 7 2
/ \ / \
Y v T . 20 L
PN e A BV N AN ]
-40d 40 d
50 df 50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.56775 GHz 11.53 dém ML 2.56766 GHz 11.05 dém
T1 1 2.5652423 GHz 5.84 dam oce Bw 4.505494505 MHz T1 1 2.5652423 GHzZ 6.16 dBm oce Bw 4.505494505 MHZ
T2 1 25697478 GHz 7.45 dém T2 1 2.5607478 GHz .65 dbm
L ) L )i ) L
Date: 28.0EC 2019 10.28:51 Date: 28 DEC.2018 10:30.03

TEL : 886-3-327-3456 Page Number 1 A7-13 of 41
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I ]

Date: 26.DEC 2019 10.47:43

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.45 dBm) ™M1[1] 12.25 dBm)
- 2.5066180 GHz - 2.5038410 GHZ]
Mibce Bre 050040051 MHz ™ Occ B 9.010989011 MHZ
10d i S R - jm/'\ - 04 . P T
[ 7 T
od J 0d |
[ |
10 d - -10 di - -
/ ] |
204 20d -
i . f
o b o / N
530 B A N P = = =
-40 ds
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2506618 GHz 13.45 dam ML 2.503841 GHz 12,35 dam
T 1 25004845 GHz 6.99 dBm Oce Bw 9.050943051 MHz TL L 25005045 GHz 6.10 dBm Oce Bw 9.010969011 MHz
T2 1 2,5095355 GHz 7.14 dm T2 1 25095155 GHz 6.86 dam

\ ) J [

Date: 28 DEC 2019 10:47.55

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

Date: 26.DEC 2019 10.55.56

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 3.09 dBm)| 12.67 dBm)
- 2.5366780 GHz - 2.5328420 GHZ]
e B 9.030960031 MHz ] £.971028971 MHZ
w0 1 2 SRR P e 104 A ] i
7 ( ¥
o d i v 0 d {
/ \ [
-10 df
204 £ :
. / -
A o | ————
SRRV eV e
-40 ds
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536678 GHz 13.09 dam ML 2.53842 GHz 12.67 dam
T 1 2,5304845 GHz 7.24 dBm Oce Bw 9.030965031 MHz TL L 25305245 GHz .34 dBm Oce Bw £.971028971 MHz
T2 1 2,5395155 GHz 8.13 dam T2 1 25394955 GHz 6.35 dam

\ ) J [

Date: 28 DEC 2019 10:56.08

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 26.DEC.2019 10.56:42

Spectrum - pectrum o
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.60 dBm| mili] 12.97 dBm|
20 2.5674180 GHZ| - 2.5659990 GHz
ockiw 0.030960031 MHz M1 Occ Bw 9.010989011 MHz
T4 o / = x -
10 di - - - - - 10 d - - - -
{ ¥ ;_4 H '\\
| \
od f od 4 t
! R \
BUE! f -10d )
\ \
20 d 20 di
~ R e \\
E 7 30 SRS
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2567418 GHz 13.60 dBm ML 2.565599 GHz 12.97 dém
TL 1 25604645 GHz 7.90 dBm Oce Bw 9.030965031 MHz TL 1 2.5605245 GHz 6.05 dBém Oce Bw 9.010989011 MHz
T2 1 2 5604955 GHz .55 dbm T2 1 2.5605355 GHz 6.64 dBm

L )i ]

Cate: 25 DEC 2019 10:58.54

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.10 dBm) ™M1[1] 11.60 dBm)
- 2.5083090 GHz - 104670 GHZ,
" Occ B 13.456549457 MHz 3 Bre 13.456543457 MHz
di 1 X d 1 .
1 35 TN o 10 & e Nare
o / v /
I | /
-tod ~ ' Z10d " !
/ \ ! L
20 d y 20 di ‘\
30 / \ 30 R AN
- p— = e v - -390 dem W o
S v R Loy [ e e
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2508309 GHz 11.10 dem ML 2.510467 GHz 11.60 dam
T 1 25007867 GHz 6.69 dBm Oce Bw 13.456543457 MHz TL L 2,5007567 GHz 7.65 dm Oce Bw 13.456543457 MHz
T2 1 2.5142433 GHz 6.02 dam T2 1 2.5142133 GHz 5.62 dam

L I ]

Date: 26.DEC 2019 112239

L U ]

Date: 28.DEC 2018 112251

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
12.03 dBm)|
2.5 2.5321830 GHZ]
= | 13.996605397 MHz @ i 13.486513487 MHz
d . s 4 - 4 r
0 - ety R 10 f;u Taver A =
d ! P |
a o
Y
10 df # \ 10 di [
! ! J \
20 d . 20 d
/ 4
a0 : 30
- [ NN L ]
o S VO A AN Ty AR A e
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.529036 GHz 12.31 dam ML 2.532183 GHz 12.03 dam
T 1 2,5263167 GHz 6.53 dBm Oce Bw 13.396603397 MHz TL L 2,5282867 GHz 5.69 dam Oce Bw 13.488513467 MHz
T2 1 2.5417133 GHz 6.47 dam T2 1 2.5417732 GHz 6.43 dam

L I ]

Date: 26.DEC 2019 11:30:54

L U ]

Cate: 28 DEC 2018 11:31.05

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum - pectrum o
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.81 dém| mili] 13.05 dBm|
20 2.5650170 GHZ| - 2.5666060 GHz
Vace Bu 13306603397 MHz Oce Bk 18456543457 MHz
. X, - Y. -
1 I / Jozo. di - \
10d A S A e s 10 ; AR T T T
0 f 0 !I
| |
BUE! -10d t
\ { LY
20 d . 20 d
’ \ ] '
) \
N g A PYE Ar Py
P S o AV
-50 d -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2.565017 GHz 12.81 dBm ML 2.566608 GHz 13.05 dém
TL 1 28558167 GHz 6.97 dém Oce Bw 13.396603397 MHz TL 1 2.8557567 GHzZ 7.20 dBm oce Bw 13.456543457 MHz
T2 1 25602133 GHz 6.62 dbm T2 1 2.5602133 GHz .84 dBm

Date: 26.DEC.2019 11.33.29

L )i ] -

Date: 25, DEC 2019 11:33.51

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 9.02 dBm)| MI[1] 10.87 dBm
0 2.5072030 GHZ| - 2.5099200 GHz
Occ B 17.782217782 MHz Occ B 17.782217782 MHz
d 5 ; i X .
o i e e N »\ e =y T T o
od s ] od f T
] | I} |
-10 df T -10 d I'
/ \ ] |
20 d i '\ 20 d v
o / W \ \
I B e LW PR AT U T P
40 df -
50 d -50 di
-60 d 60 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,507203 GHz 9.82 dBm ML 2,50092 GHZ 10.87 dBm
TL 1 2,5010899 GHz 6.05 dBm Occ Bw 17.782217782 MHz TL L 2.5011289 GHz 5.03 dam Occ Bw 17.782217782 MHz
T2 1 25188711 GHz 6.07 dom T2 1 2.5189111 GHz 5.36 dam
L U J L JU J L]
Date: 28 DEC 2019 11:51:30 Date: 28 DEC 2018 11.51:43
ectrum pectrum 2
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 10.50 dBm)| MI[1] 547 dBm)
0 2.5984770 GHZ| - 2.5429920 GHz
fce Bre 17.902097902 MHz Occ B 17.862137862 MHz
d X 1= d T
0 5 = r 2 T 10 — =
AT A 7T T e ‘f” P AT A AT TP T e
a o T
10 df i -10 df -
! {
20 d 4 20 d
/ / |
30 . -30 i +
N RPN P s VIV P R .
o et i My =t 40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,538477 GHZ 10.50 dBm ML 2.542992 GHz 9.42 dBm
TL 1 2,526049 GHz 5.52 dm Occ Bw 17.902087502 MHz TL L 2.526049 GHz 5.04 dBm Occ Bw 17.882137862 MHz
T2 1 2,543951 GHz 6.71 dBm T2 1 2.5439111 GHz 5.91 dam
L U J wa L JU J L]
Date: 28 DEC 2019 11.59:46 Date: 28 DEC 2018 115857
Spectrum - pectrum o
Ref Level 30.00 GBm  Offset 11,90 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,00 db @ RBW 300 khz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1 MHz Mode Auto FFT b ALt BWT 1B.9 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 11.44 dBm| mili] 10.31 dBm|
20 2.5528470 GHZ| - 2.5654350 GHz
M1 Occ Bw 18.021978022 MHz| Occ B’ll) 17.982017982 MHz
o lr 1o p T4 3
wad =Y R ERTANTS ~'T " PYYRLATYS WOy FETSIRC S PRy LT
od : od '
/ l
o | ‘ o | |
\ / |
20 d LS 20 di . !
\ / L
-30 - .
Iy =T T e W WA
N ot ety VYT Ll NP
I 40 d
50 df -50 di
60 df -60 de
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,552847 Ghz 11.44 dBm ML 2.565435 GHz 10.31 dBm
TL 1 2,551009 GHz 5.79 dam Occ 8w 18.021978022 MHz TL L 2.550969 GHz 7.02 dam Occ 8w 17.982017982 MHZ
T2 1 2,569031 GHz .97 dBm T2 1 2.568951 GHz 6.30 dBm

Date: 26.DEC.2019 120231

L )i ] -

Cate: 28, DEC 2019 120243

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(=]

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.21 dBm) ™M1[1] 12.72 dBm)
- 1068200 GHz - 2.5026220 GHz]
Occ B 4.485514486 MHz ML Occ B 9.010989011 MHZ
di 1x d Tl X ~ -~ -
w 7 e Y T 0 7 A
| /
od 0 d
] | /
-1 d / - 10 di L
/ Y /
204 4 \ 20d 1
[ | /
y ——t
O A =3
-40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2500682 GHz 11.21 dem ML 2.502622 GHz 12.72 dam
T 1 2,5002722 GHz 6.03 dBm Oce Bw 4,485514456 MHz TL L 25005045 GHz 6.68 dBm Oce Bw 9.010969011 MHz
T2 1 2,5047577 GHz 5.33 dam T2 1 25095155 GHz 6.96 dam

L I ]

Date: 26.DEC 2019 10.38.05

L U ]

Cate: 28 DEC 2019 110656

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.28 dBm) 3 dBm)
- 2.53501000 GHz - 2.5315030 GHZ]
Occ B 4.495504496 MHz £.991008991 MHZ
W Al VAW v WAV e S 0 7 = ==
) 1 [ |
od T \ 0 d
10 df / 2 10 di / \
R 1 T - i
/ \ / \
204 20d
f \ / \
f
a0 - 1 / b 7
[prNr Gl PR A A T W e
-40 ds
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2538501 GHz 11.28 dam ML 2.531503 GHz 12.63 dam
T 1 2,5327522 GHz 6.19 dBm Oce Bw 4,495504496 MHz TL L 2,5305045 GHz 7.10 dBm Oce Bw £.991008991 MHz
T2 1 2,5372478 GHz 5.41 dam T2 1 25394955 GHz 6.00 dam

L I ]

Date: 26.DEC 2019 104213

L U ]

Date: 28 DEC 2018 11:11.02

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Date: 26.0EC.2019 10.43:25

Spectrum - pectrum o
Ref Level 30.00 GBm  Offset 1190 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.75 dm| mili]
20 2.56798000 GHz, - 2.8
s OccBw 4.495504496 MHz M occBw 0.070929071 MHz
I 4 o p - - Al .. -
wd AT e T S Aw AT P 0 T 7 ¥
o d { 0d / !
/ ! \
10 df 10 o J 1
{ / \
20 d : 20 df
/ f i
a0 L . | \
Aomer Pl . P N T
e e -
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.56798 GHz 10.75 dém ML 2.565739 GHz 13.50 dém
T1 1 2.5652522 GHZ 6.53 dBm oce Bw 4.495504496 MHz T1 1 2.5605245 GHz 6.64 dBm oce Bw 9.070929071 MHZ
T2 1 25697478 GHz 5.73 dém T2 1 2.5695954 GHz 6.76 dbm

L )i ] -

Date: 25.DEC. 2019 11:18:31

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1048 dBm) ™M1[1] 10.26 dBm)
2.5118780 GHZ|
= 13.966635367 MHz @ 17.822177822 MHz
10d 104
AT e T AT
v \ = VoW ]
od ! od
/
10 df i 10 d l,
| / \
204 20d t
. ! AV, . / LYV V.o
T T T ™ - S ~
40 df
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.513644 GHz 10.48 dam ML 2.511878 GHz 10.26 dam
T 1 25008467 GHz 5.22 dm Oce Bw 13.366633367 MHz TL L 2.5010889 GHz 5.78 dBm Oce Bw 17.822177822 MHz
T2 1 2.5142133 GHz 5.32 dam T2 1 2.5189111 GHz 5.98 dam

L I ]

Date: 26.DEC 2019 11.41:53

\ ) J [

Date: 28 DEC 2018 1210:45

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.64 dBm) 10.45 dBm)
- 2.5364390 GHz - 2.53635090 GHZ]
L QccBw 13.996605397 MHz 17.902097902 MHz
di 1 X 2 i
0 I [ e [T 0 2 SNPE PR .
o / . o ‘
/ ) 4 |
-tod + + -10 £
/ \ /
204 A 20 d /
\ i
/ \ J
"{O‘f.\;__ A S P o e
-40
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2536439 GHz 10.64 dam ML 2535359 GHz 10.45 dam
T 1 25262667 GHz 6.76 dBm Oce Bw 13.396603397 MHz TL L 25260889 GHz 5.02 dam Oce Bw 17.902097902 MHz
T2 1 2.5416833 GHz 6.62 dam T2 1 2.543991 GHz 5.73 dam

L it J -

Date: 26.DEC 2019 11.46:00

L U ]

Date: 28 DEC 2018 121452

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum - pectrum o
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.6a dBm| mili]
20 2.5669360 GHZ| - 2.8
0ce Byy; 13.306603397 MHz Qee B 17.862137862 MHz
wd I; TR RS Y vy ST R ‘i " 7\;\, | e T
g ! od {
[ \
BUE! -10d }
\ |
d [ i
20 T - 20
/ Y /
=0 -30 -
~ v AT N A v
P Vi T e AT ey i N
e (N b ot
~40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,566935 GHz 11.63 dBm ML 2.564038 GHz 11.23 dém
TL 1 28557867 GHz 7.22 dBm Oce Bw 13.396603397 MHz TL 1 2.551049 GHz 5.37 dBm Oce Bw 17.862137862 MHZ
T2 1 25601833 GHz 5.59 dém T2 1 2.5669111 GHz 5.72 dém

Date: 26.0EC.2019 11.47.23

L )i ]

Date: 28, DEC 2019 121615

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG901542-02B

Conducted Band Edge

LTE Band 7

/ SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

He

um

Sp

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES SPURIGUE CHEEKABS_ PABS
o0 dhifie _BPURIOUS LINE_ABS PAES 20 gblfe—8RURIOUS LINE ABS PASS
10 dBm ﬂl L0dem ﬁ
0dB [{ : 0 dem I
-10 dBm ' |1 /l | \—I
SPURIOUS_LINE_ABS ] \ { 1 [
-30 dBm i \
-40 dBm ) \ f
el W Y g N
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.48944 GHz -44.42 dBm -19.42 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56963 GHz 15.89 dBm -14.11 dB
2.494 GHz 2.496 GHz 1.000 MHz 249421 GHz -43.48 dém -30.48 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -24.56 dBm -14.56 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49883 GHz -40.03 dém -30.03 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57154 GHz -40.67 dBm -30.67 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -24.21 dBm -14.21 dB 2.575 GHz 2.576 GHz 1,000 MHz 2,57531 GHz -42.99 dBm -29.90 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 15.78 dBm -14.22 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57604 GHz -46.54 dbm -21.54 dB
—
Y
Il j ( £

Date: 28.DEC.2019 10:20:48

Date: 28 DEC.2019 10:31:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit §heck PABS SPURIGUECHNEKABS _ PAES
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dl&H‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ode [ty o ‘
-10 dBm [[
e | l -
SPURIOUS_LINE_ABS [ 1 |
-30 dBm J
-40 dBm et %
M e
MM ‘
e=lul -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ([ Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 249396 GHz -36.32 dBm -11.32 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56828 GHz 3.40 dBm -26.60 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49592 GHz -34.44 dém -21.44 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -31.42 dBm -21.42 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49898 GHz -30.67 d&m -20.67 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -29.92 dBm -19.92 de
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -31.06 dBm -21.06 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57504 GHz 35,87 dBm Z22.87 db
2,500 GHz 2.505 GHz 100,000 kHz 2.50230 GHz 3.03 dBm -26.97 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57615 GHz -36.88 dBm ~11.98 dB
—
Y
i i (| )

Date: 28.DEC.2019 10:23.31

Date: 28.DEC.2019 10:34:31

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 7 / 5MHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

He

um x| sp um

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr

Limit ¢heck PARS SPURIGHIECHHEKABS PABS
on dhlpe_$PURIOUS LINE ABS BABS 20 cblpe—bPurIOlS LINE ABS PASS
10 dBm i 10dBm ‘ﬁ\
0da 0dBm l
-10 dBm -10 dBm |

:PL‘HI-JU: LINE_ABS
-30 dBm

o /
- \ il | Y

[
-60 dBm

]

I

-30 dBm

-60 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,475 GHz 2.494 GHz 1.000 MHz 2.48936 GHz -44.27 dBm -19.27 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 15.78 dBm -14.22 db
2.494 GHz 2.496 GHz 1.000 MHz 249591 GHz -42.67 dém -20.67 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -24.53 dBm -14.53 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -36.84 d&m -26.84 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -40.10 dBm -30.10 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -23.79 dBm -13.79 dB 2,575 GHz 2.576 GHz 1,000 MHz 2.57516 GHz -43.78 dbm -30.78 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50034 GHz 15.71 dBm -14.29 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.58070 GHz -45.70 dbm -20.70 db
\
] we I ( >

Date: 28.DEC.2019 10:22:10 Date: 28 DEC.2019 10:33:10

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS SPURIGHECHHEKAES_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 dh'”lP. SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
ode : i
-10 dam g 10 dem !
. | . |
SPURIGUS_LINE_ABS f 20 dem 1 [
30 dem J -30 dém I{ oy
-40 dBm w‘—"“". -40 dBm Lo~
o
=U TR -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ([ 'start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:494 GHz 1.000 MHz 249390 GHz -37.17 dém -12.17.d8 2,565 GHz 2.570 GHz 100.000 kHz 256847 GHz 2.75 dBm ~-27.25 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49588 GHz -34.70 dém -21.70 d 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -31.98 dBm -21.98 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49779 GHz -29.31 dém -19.31d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -30.85 dBm -20.85 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49993 GHz -31.93 dém -21.53 dB 5 £75 GH= 2 576 GHe 1,000 MHz 267507 GHz 3584 dBm 2584 dB
2,500 GHz 2,508 GHz 100,000 kHz 2,50349 GHz 2,97 dém -27.03 d& 5.576 GHz 5 585 GHz 1,000 Mz 557613 GHe 3713 cbm ~12.13db
—
i T

i (|
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Date: 28.DEC.2019 10:24.53
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LTE Band 7 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

He

um x| sp um

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avoPwr

Limit ¢heck PARS SPURIGHIECHHEKABS PABS
on dhlpe_$PURIOUS LINE ABS BABS 20 cblpe—bPurIOlS LINE ABS PASS
10 dBm ﬂl 10dBm ”
0da [( 0dBm |
-10 dBm -10 dBm |

:PL‘HI-JU: LINE_ABS I

]

-20 dBm J 1
-30 dBm l / \
-40 dBm “‘
- VRN f A\ Sl
=Sl UETTT [ 4 “ ! N
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,475 GHz 2.494 GHz 1.000 MHz 2,49391 GHz -45.77 dBm -20.77 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 15.35 dBm -14.65 db
2.494 GHz 2.496 GHz 1.000 MHz 249453 GHz -44.33 dém -31.33 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -24.56 dBm -14.56 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -39.70 d&m -29.70 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57121 GHz -39.87 dBm -29.87 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -25.00 dBm -15.00 dB 2,575 GHz 2.576 GHz 1,000 MHz 2.57591 GHz -43.62 dbm -30.62 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50034 GHz 15.41 dBm -14.59 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57684 GHz -45.00 dbm -20.00 db
\
)i [ ) | o

Date: 28.DEC.2019 103938 Date: 28 DEC.2019 10:45:08

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS SPURIGHECHHEKAES_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 dh'”lP. SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ode f g ]
-10 dam {‘ 10 dem ‘
e e |
SPURIGUS_LINE_ABS I 20 dem 1 [
-30 dBm: ﬂ""'_ -30 dBm 'L M
-40 dBm -"M -40 dBm Y
\ NI o
S 50 dem
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ([ 'start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:494 GHz 1.000 MHz 2:49400 GHz -36.21 dém -il.21d8 2,565 GHz 2.570 GHz 100.000 kHz 256876 GHz 2.96 dBm -27.04 dB
2494 Gz 2.495 GHz 1.000 MHz 249502 GHz -32.82 dBm -19.682 d 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -31.43 dBm -21.43 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49856 GHz -27.68 dém -17.68 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67108 GHz -30.84 dbm -20.84 db
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -30.53 dém -20.53 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267514 GHz ~35 66 dBm 266 db
2,500 GHz 2,508 GHz 100,000 kHz 2,50360 GHz 2,86 dem -27.14 dB 5.576 GHz 5 585 GHz 1.000 MHz 5 57602 GHe T ~12.68 b
—
i T

i (|

Date: 28.DEC.2019 10:46:30
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG901542-02B

LTE Band 7 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

He

um

Sp

um

Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 : SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS SPURIGHIECHHEKARS PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chipe_$PURIOUS LINE AR PASS
10 dam fn 10 dBm i"}
0de ’E 0 dom J %
-10 dBm H \ -10 dBm f \
[y 20 dBm |1
SPURIOUS_LINE_ABS ! L\ J \ 1
-30 dem ] | /
40 dam L / \
sl gt ’I \. 2 N J} Ms.‘n\u..\ R
seremtT v A | F ’ -
-60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit
2:475 GHZ 2.490 GH2 1.000 MH2 249025 GH2 -47.06 dém -22.06 dB 2.560 GHz 2.570 GHz 100.000 kHz 256542 GHz 15.83 dbm -14.17 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49233 GHz -44.18 dém -31.18 de 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -32.35 dBm -22.35 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -41.74 dBm -31.74 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67101 GHz -41.79 dbm -31.79 db
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -30.38 dBm -20.38 dB 5575 CH= 2580 GHz 1,000 MHz 2 e7791 oHe 44 31 dBm 3131 b
2.500 GHz 2.510 GHz 100,000 kHz 2.50059 GHz 16.02 dBm -13.98 d& 5 580 GHz 5 555 Chs 1,000 Mz 3 eH418 CHe 47 27 chm 2507 b
Y
] we I ( >

Date: 28.DEC.2019 10-49-40

Date: 28 DEC.2019 11:00:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 d&m Offset 11.90 d& Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS SPURIGUECHMEKABS _ PAES
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dem 10 dBm
0 db {».-. o -\ B -1
- Y 0 dBm
10 dem - J T l
Anane. | | 20 dem
SPURIOUS_LINE_ABS J \ \ [
-30 dBm { ) 30 dem ¥
40 dBm s L" 40 dBm T
.
AT -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248988 GHz -39.42 dBm -14.42 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56519 GHz 0.42 dBm -29.58 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49588 GHz -33.53 dém -20.53 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -32.26 dBm -22.26 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -31.32 d&m -21.32 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -31.42 dbm -21.42 de
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -34.08 dBm -24.08 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.67537 GHz 33.90 dbm 20,90 db
2,500 GHz 2.510 GHz 100,000 kHz 2.50686 GHz 0.11 dBm -29.89 dB >.580 GHz 5.595 GHz 1,000 MHz 5.58037 GHz ~40.31 dBm “15.31 dB
—
\
i i (| )

Date: 28.DEC.2019 10:52.22

Date: 28.DEC.2019 11.03:22
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samranas. FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 7 / 10MHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

sectrum x| sp um

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avoPwr

Limit §heck PARS SPURIGHIECHHEKABS PABS
on dhlpe_$PURIOUS LINE ABS BABS 20 dblfe_$PURIOUS LINE ABS PASS
10 dBm i 10 dém I}
0da “ 0dBm
-10 dam [ -10 dBm

}

-20 dBm

SPUR lljU: LINE_ABS

-30 dBm

-40 dBm

!
/

iaonad oMl

-60 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz ] || start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48819 GHz -46.65 dBm -21.65 d& 2,560 GHz 2.570 GHz 100.000 kHz 2.56939 GHz 16.07 dBm -13.93 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49199 GHz -45.15 dém -32.15 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -30.96 dBm -20.96 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49860 GHz -39.21 dém -29.21 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -41.52 dBm -31.52 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -30.25 dBm -20.25 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57683 GHz Z43.21 dBm 230,21 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50063 GHz 15.48 dBm -14.52 dB >.580 GHz 5.595 GHz 1,000 MHz 5.58781 GHz ~47.68 dbm -55.68 dB
\
] we I ( >
Date: 28.DEC.2019 10:51:01 Date: 26.DEC.2019 11:0200
5 um || Spectrum
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS SPURIGUECHMEKABS _ PAES
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dem 10 dBm
de
0 i T ) 0,480 = \
-10 dBm 0 dBm
Anane. | | 20 dem
SPURIOUS_LINE_ABS J | L [
-30 dBm { L\ 30 dem
-40 dBm =" -40 dBm
— —
MM W .‘*M
i -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.490 GHz 1.000 MHz 249001 GHz -39.30 dBm -14.30 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56707 GHz -0.03 dBm -30.03 dB
2.490 GHz 2.496 GHz 1.000 MHz 249595 GHz -32.78 dém -19.78 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -34.23 dBm -24.23 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -31.03 d&m -21.63 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57121 GHz -32.85 dbm -22.85 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -35.09 dBm -25.09 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57508 GHz 236,21 dBm 22321 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50446 GHz -0.02 dBm -30.02 dB >.580 GHz 5.595 GHz 1,000 MHz 5.58012 GHz -40.91 dBm ~15.91 dB
—
\
) I ( >

Date: 28.DEC.2019 10:53.44 Date: 28.DEC.2019 11.04:43
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LTE Band 7 / 10MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

He

um x| sp um
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 avoPwr
Limit §heck PABS SPURIGUECHAEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 dhifie_EPURIOUS | INE RS PASS
10 dBm f 10 dBm ﬂ
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. il \.w L\ f N
“SUHet lM
bttt s AJ',M..-JW"'M
-60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | ([ 'start 2.56 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1,000 MHz 248911 GHz -45.25 dBm -20.25 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56030 GHz 16.20 dbm -13.80 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49115 GHz -44.46 dem -31.46 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -33.09 dBm -23.00 dB
2496 GHz 2.499 GHz 1.000 MHz 249876 GHz -40.55 dém -30.55 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -40.64 dBrm -30.64 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -32.89 dBm -22.89 dB 2675 GHz 2580 GHz 1000 MH= 5 ereat one an o7 B eoo7 e
2.500 GHz 2.510 GHz 100,000 kHz 2.50056 GHz 15.37 dBm -14.63 dB o 80 CHe 5 555 Chs 1000 M 5 ehm6s Cha a7 50 dam oo e dn
Y
] we I ( >

Date: 28.DEC.2019 11:08:29 Date: 28 DEC.2019 11:20:04

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS SPURIGIECLINEKARS_ PABS
o0 thJH sPURIOUS ) INE_ABS PABS 20 dh'”lP. SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
ode = 0G5 .n
- 1 W 10 dem 1
10 dam - I t l
anan | [ 0 cer
SPURIOUS_LINE_ABS J | L [
-30 dBm M 30 dem
,__M"M u M)
-40 dBm -40 dBm T ————,
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= UBITT -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz ||| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 249035 GHz =38,44 dbm cid.44 db 2,560 GHz 2.570 GHz 100.000 kHz 2.56472 GHz 0.26 dBm -29.74 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -32.55 dém -19.55 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -35.29 dBm -25.20 dB
2496 GHz 2.499 GHz 1.000 MHz 249875 GHz -30.30 dém -20.30 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57149 GHz -32.85 dBm -22.85 d&
2.499 GHz 2.500 GHz 200.000 kHz 2.49933 GHz -34.45 dBm -24.45 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57503 GHz 35.86 dbm 5256 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50653 GHz -0.20 dém -30.20 dB 5.580 GHz 2.505 GH2 1.000 MHz 5. SA050 GHz 40,00 dBm Z16.60 dB
—
i T

i (|

Date: 28.DEC.2019 11:21:26

Date: 28.DEC.2019 11:09.50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

He

um

Sp um

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS SPURIGUECHAEKABS PaBs
20 dhipe_§PURIOUS LINE ABS PAES 20 ghifie_EPURIOUS LINE 4BS bags
10 dBm {i 10 dBm P
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-60 dBm E0'd
Start 2.475 GHz 10005 pts Stop 2.515 GHz | || Start 2.555 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit Rangelow |  Range Up RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1,000 MHz 2:48786 GHz -46.09 dBm -21.09 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56016 GHz 15.83 dbm “14.17 dB
2.480 GHz 2.495 GHz 1.000 MHz 2,49535 GHz -20.49 dém -16.48 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -31.29 dBm -21.29 dB
2496 GHz 2.499 GHz 1.000 MHz 249623 GHz -29.33 dém -19.33 d8 2,571 GHz 2,575 GHz 1,000 MHz 257124 GHz -39.72 dbm -29.72 dB
2.489 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -25.15 dBm -19.15 dB 2675 GHz 5 caE oHe 1000 MH= 5 ereea ope a7 e e
2.500 GHz 2.515 GHz 100,000 kHz 2.50086 GHz 16.40 dBm -13.60 dB o EHE CHe ot ons 1000 M 5 ehons Cha 7 56 dam Con e dn
Y
] we j ( >

Date: 28.DEC.2019 11:24:36

Date: 28 DEC.2019 11:35:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 11.90 db

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PABS SPURIGIECLINEKARS_ paks
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PABS
10 dBm 10 dBm
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DR S M R
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-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[| start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249036 GHz -38.34 dBm -13.34 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56800 GHz -1.26 dBm -31.26 dB
2.490 GHz 2.496 GHz 1.000 MHz 249546 GHz -32.04 dém -19.04 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -34.68 dBm -24.68 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49873 GHz -26.33 dém -16.33 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57138 GHz -33.70 dBm -23.70 de
2.499 GHz 2.500 GHz 300.000 kHz 2.49936 GHz -31.40 dBm -21.40 dB 5 575 GH= 2,58 GHz 1,000 MHz 257500 GHz 35,57 dbm 53,57 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50064 GHz -1.39 dém -31.39 dB .585 GHz 2.695 GH2 1,000 MH2 2.68931 GHz 44.14 dBm C19.14 dB
—
T
i i (| )
Date: 28,DEC.2019 11.27.19 Date: 28.DEC.2019 11:38:19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES SPURIGIECHEEKABS PaBs
20 dhipe_§PURIOUS LINE ABS PAES 20 ghifie_EPURIOUS LINE 4BS pass
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Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ £.490 GHp 1,000 MHz 2:48906 GH2 -44.33 dBm -19.33 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56917 GHz 15.81 dBm -14.19 dB
2.450 GHz 2.496 GHz 1.000 MHz 2,49201 GHz -41.21 dém -28.21 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57004 GHz -21.13 dBm -11.13 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 GHz -41.26 dém -31.26 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67491 GHz -31.11 dem -21.11 dB
2.435 GHz 2.500 GHz 300.000 kHz 2.49995 GHz -30.33 dBm -20.33 dB 5575 CH= 2 585 GHz 1,000 MHz S e7Ent oHe 3950 dBm 2660 db
2.500 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 15.48 dém -14.51 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.59333 GHz -47.75 dBm -22.75 dB
T
i J1 "

Date: 28.DEC.2019 11:25:58

Date: 28 DEC.2019 11:36:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep
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